- SIMEC ACERC, S. A, DE C.V. 8CNC08
CERTIFICADO DE CALIDAD DE PRODUCTO TERMINADO

TATOS GENERALES:

FECHA/KORA: 03/04/17 23:39:21
CLIENTE: ACZROMEX, S.A, DE C.V.
PEDIDO: 025145 CONTRR 4500178202 REMISION: 0113352-1
PRODUCIC: ANGULO 3X5/16" 76.2X7.94MM GRADO DE ACERG  ASTM A36/A36M-(08
CANTIDAD EMBARCADA  11.622 TONS
ESPECIFICACICY PRODUCTO: A6/A6M-10 EMBARQUE:  RODRIGUEZ BAUTISTA
PES0 TECRICO PRODUCTC: 9.077 KGS/MT LONGITUD(Mts) 6.10 TERMINADC :
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